640 LC4 -Six Days '99 <1999><EU><972692>
SIDE / CENTER STAND

5
/2/; — 400/640 LC4 R
LOCTITE 242
640 LC4
SUPER MOTO
10
V
12 /
1 13 © 15
@13
Pos Part Number Description Additional Text Quantity
1* 58403023600 SIDE STAND M10 640 LC4 R '99 1.00
2 58403023700 SIDE STAND M10 640 S.MOTO '99 1.00
3* 58203027100 SPEZIAL SCREW M10 S.STAND' 1.00
4* 58403030000 SIDE STAND SPRING D=7,7MM '97 1.00
5 51003021000 SIDESTAND SPRING LONG 1.00
6 0912100303 AH SCREW DIN0912-M10X30 1.00
7 0912100256 AH SCREW DIN0912-M10X25 10.9 1.00
8* 58403026500 S.STAND BRACKET M10 LC4/S.M'99 BLACK 1.00

30283



10 57503022000 % CENTER STAND SHORT 378MM ' 0.00
10 58303022000 CENTER STAND LONG 408MM '93 1.00
1" 58303070000 STOP RUBBER M8 1.00
12 0934080003 Hexagon nut DIN934 M8 1.00
13 54310086000 2.00
15 58303027000 SPRINGBOW '93 1.00
16 10003021000 STAND SPRING SHORT 2.00
20 6899785 LOCTITE 243 BLUE 5 ML 1.00

* = New part




